

TEST REPORT**DENSITY & ABSORPTION of COARSE AGGREGATE**

MILLS ALBERT LTD

PO Box 426

PARAPARAUMU

Attn: Dave Mills

Thursday, 20 April 2006

Lab.Ref.No: MA 06/ 182 B

JOB: "RIP RAP" source ex MATAROA (Stratton Property)

SUBJECT: Quality Tests – Surface Rock (weathered)

MATERIAL: 10 individual rocks, 0.9 to 4.7 kg each.

SOURCE: Stratton Property Taihape

SAMPLED BY: Client (*Not Accredited)

SAMPLING METHOD: Unknown (*Not Accredited)

SAMPLE DATE: Unknown

DATE SUBMITTED: 23 March 2006

TESTS REQUIRED: Density & Absorption to NZS 3111:1986 test 12

TESTED BY: Harald Harsveldt

DATE OF TEST: 3 to 6 April 2006

TEST RESULTS: (See Result Table(s) following)

TEST RESULT	AVERAGE
DENSITY 'SSD Basis' Kg/m ³	2660
DENSITY 'Oven Dry Basis' Kg/m ³	2620
ABSORPTION %	1.3%

REMARKS:

- 1 SAMPLING not performed by this laboratory.
- 2 Material tested was the whole sample – 10 individual approx. 0.9 to 4.7 kg rocks.
- 3 This Report may not be reproduced except in full.

Report Prepared: Harald Harsveldt

Report Checked:

APPROVED:


 Harald Harsveldt
DIRECTOR